GROUP C

EXPLODED VIEW:
LPL TANK AND FRAME
DRAWING #: 0F7568

PAGE10F 2

REVISION: G-7936-D
DATE: 4/18/06



EXPLODED VIEW: LPL TANK AND FRAME
DRAWING #: 0F7568

APPLICABLE TO:

GROUP C

ITEM PART # QTY. DESCRIPTION ITEM PART # QTY. DESCRIPTION
1 0F6830 1 REWORK L/P TANK 120 GAL 23 047411 4 SCREW HHC M6-1.0 X 16 G8.8
2 OF7534 1 POL VALVE TUBE 1/4" NPT 24 022473 12 WASHER FLAT 1/4-M6 ZINC
3 033930 2 ELBOW 90D 1/4 NPT 25 022097 7 WASHER LOCK M6-1/4
4 026942 3 NIPPLE CLOSE 1/4 NPT X .875 26 049813 5 NUT HEX M6 X 1.0 G8 YEL CHR
5 0F7530 1 BRACKET MAGNETIC SENSOR DOOR 27 036902 4 SCREW PPHM #6-32 X 1/2
6 0F7643 1 SWITCH MAGNETIC REED 28 022985 4 WASHER FLAT #6 ZINC
7 OF7531 1 BRACKET MAGNETIC SENSOR TANK 29 022155 4 WASHER LOCK #6
8 0F6831 1 FRAME L/P TANK 30 022188 4 NUT HEX #6-32 STEEL
9 0F6956 1 PAN FLUID CONTAINMENT 31 024413 2 SCREW HHTT #10-32 X 1/2 BP
10 0F7012 1 REGULATOR 2-STAGE (3)32 085916 6 SCREW HHC 3/8-16 X 1SS (NOT SHOWN)
11 026739 1 ELBOW RED STREET 3/4 X 1/2 (3)33 088775 12 WASHER FLAT 3/8 SS (NOT SHOWN)
12 090388 2 SCREW HHTT M6-1.0 X 12 ZINC (3)34 085917 6 WASHER LOCK 3/8 SS (NOT SHOWN)
13 055934N 2 CLAMP VINYL 1.31X.281 Z 35 0A6054 4 NUT HEX 9/16-12
14 028641 1 NIPPLE TOE 3/4 NPT X 2 36 070265 4 WASHER LOCK M16
15 035473 2 CLAMP HOSE #12 .50-1.25 37 0A1646 4 WASHER FLAT M16
16 057422 1 HOSE 1IN ID LP GAS (66" LG) 38 022287 2 SCREW HHC 1/4-20 X 3/4 G5
17 0F9111 1 ASSEMBLY SOLENOID 12V 39 0C4632 1 PALLET 'A' GRP OPEN
(2)18 029333 3 TIE WRAP UL 7.4" X .19" NATL (NOT SHOWN) 40 022131 6 WASHER FLAT 3/8-M10 ZINC
19 096500V 1 ASSY FUEL LEAK DTCTR ALRMW/CON 41 021442 6 SCREW HHL 3/8 X 4.0
20 074908 17 SCREW HHTT M5-0.8 X 10 BP 42 035482 1 NIPPLE PIPE 1/4 IN X 6 IN
21 0F6832 4 BOLT CARR 9/16-12 X 2-1/4" 43 024268 1 COUPLING FULL 1/4-18
22 0F7035 1 HARNESS L/P TANK FRAME 40 022131 6 WASHER FLAT 3/8-M10 ZINC
41 021442 6 SCREW HHL 3/8 X 4.0
42 OF7567 1 NIPPLE PIPE 1/4 NPT X 5-1/2
43 024268 1 COUPLING FULL 1/4-18
44 0F7667 2 DECAL NO FORKS
45 OF7670 1 PAN RAIN RUNNOFF
46 0D3573 1 ROCHESTER ELEC. GAUGE
47 OF7688 8 END CAP PLASTIC 3" X 3" SQUARE
48 OF2776D 1 BRACKET SIGNAL CONDITONER
(1) 49 029333 1 TIE WRAP UL 7.4" X .19" NATL (NOT SHOWN)
(3)50 085918 6 NUT HEX 3/8-16 SSTL (NOT SHOWN)
51 0G0050 1 DOOR LATCH, 2-PIECE STEEL
52 0F9245 4 RIVET POP .125 X .337 SS
53 055816 1 SCREW HHC M6-1.0 X 70 G8.8

REVISION: G-7936-D
DATE: 4/18/06

(1) TO HOLD SENSOR FROM HARNESS TO I/N 48.

(2) TO HOLD HARNESS TO I/N 16.

(3) MOUNTING HARDWARE FOR GENSET TO L/P TANK FRAME.
PUT IN BAG & TIE WRAP TO FRAME.

NOTE: 1.) ADD PIPE SEALANT TO ALL NPT FITTINGS.
2.) ADD RTV TO SEAM BETWEEN I/N 45 & I/N 9.

PAGE2OF 2



